
  PA
R

TS LIST

46

45

30

28

29

31

33

34

35

35

40

43

44

47

16

17

18

20

21

36

37

38

39

4

5

6

7

8

9

13

14
14

15

1

3

10
11

2

24

22

23

32

19

25

41

42
50

EM Riptide 160
24 Volts 116 Amps

sleesch
Typewritten Text
for use with "Q" serial numbers
2-year warranty

SLeesch
Typewritten Text



1	 2-100-234	 ARMATURE 24V 4.0 [1 PER MOTOR]
2	 421-376	 PLAIN END [1 PER MOTOR]
3	 2-200-398	 CENTER HOUSING ASSEMBLY [1 PER MOTOR]
4	 2-300-349	 BRUSH END HOUSING  (CONTAINS 15, 17, 18, 21) 
5	 2-600-234	 BRUSH PLATE ASSEMBLY (CONTAINS 5, 6, 9) 
6	 188-094	 BRUSH [2 PER MOTOR]
7	 973-025	 SPACER - BRUSH PLATE [2 PER MOTOR]
8	 830-027	 SCREW #10-32 X 2 SLF THREAD [2 PER MOTOR]
9	 975-041	 BRUSH SPRING [2 PER MOTOR]
10	 701-043	 O-RING [2 PER MOTOR]
11	 2772917	 LEADWIRE ASSEMBLY [1 PER MOTOR]
		
13	 990-051	 WASHER STEEL [1 PER MOTOR]
14	 990-052	 WASHER NYLATRON [1 PER MOTOR]
15	 144-017	 FLANGE BEARING [1 PER MOTOR]
16	 830-094	 THRU-BOLT 12-24 X 10.31 [2 PER MOTOR]
17	 880-025	 SEAL [2 PER MOTOR]
18	 725-095	 PAPER TUBE [1 PER MOTOR]
19	 2381945	 BRACKET, DUAL MOUNT
20	 701-009	 O-RING THRUBOLT [2 PER MOTOR]
21	 836-001	 ALUMINUM PLUG [1 PER MOTOR]
22	 992-010	 SPRING WASHER [2 PER MOTOR]
23	 990-045	 THRUST SPACER [1 PER MOTOR]
24	 140-010	 BALL BEARING [1 PER MOTOR]
25	 2396234	 MOTOR ASSY 24V 4.0 80# [2 EA]
28	 9950953	 VELCRO 1.5 X 2.0 LOOP
29	 9950950	 VELCRO 1.5 X 2.0 HOOK
30	 2990241	 HAND CONTROLLER
31	 2990238	 CONTROL MODULE
32	 2385401	 SHRINK TUBE [4 EA]
33	 2380211	 TOP CAP [2 EA]
34	 2383810	 STRAP, EM [2 EA]
35	 2383418	 SCREW 1/4-20 SELF TAPPING [18 EA]
n 	 1378132	 PROP KIT [1 PER MOTOR]
36	 2331160	 PROPELLER [1 PER MOTOR]
37	 2262658	 DRIVE PIN [1 PER MOTOR]
38	 2091701	 WASHER, PROP LARGE [1 PER MOTOR]
39	 2198401	 NUT, PROP [1 PER MOTOR]
40	 2381941	 LOWER BRACKET (DUAL MOTOR MOUNT)
41	 2383122	 NUT 3/8-16 NYLOCK [6EA]
42	 2381726	 WASHER FENDER 3/8 X 1 1/4 OD [3 EA]
43	 2381728	 WASHER 3/8 [3 EA]
44	 2383422	 SCREW 3/8 X 1 1/4 [6EA]
45	 2307310	 FERRITE BEAD [2 EA] (EUROPEAN MOTORS ONLY)
46	 2075401	 HEATSHRINK  [2 EA] (EUROPEAN MOTORS ONLY)
47	 2373427	 SCREW #12 X 5/8 [4 EA]
50	 2385110	 INSULATOR PAD, EM             
n	 2994856	 BAG ASSY 	(CONTAINS 38-41,32,28,29,47,50 & TIE WRAPS) [2 EA]

 
 
 
 
 

  
 

* This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required.	

					     			   P/N 2384940   REV. I    ECN 33511      10-11

PA
R

TS LIST



Insulator Pad
Bloc d’Isolant

Position the MinnKota Engine Mount Motor on single EM units, or the lower mount 
bracket on dual EM units onto the anti-cavitation plate of the main engine. Place the 
MinnKota EM motor as close to the main engine as possible. In some cases the mount-
ing bracket may need to be “flexed” in or out to insure a good fit on the anti-cavitation 
plate.
•		Clamp	or	hold	the	motor	in	place	and	carefully	mark	and	drill	six	3/8”	holes.	
•	 Place	the	insulator	pad	between	the	feet	of	the	EM	lower	mount	bracket	and	the	

cavitation plate.
•	 Place	the	six	3/8”	bolts	in	place	along	with	the	washers	as	shown,	and	attach	with	

the hex nuts.
•		Route	the	cable(s)	from	the	MinnKota	motor(s)	through	the	cable	hooks	into	the	boat	

through a cable port or any other available opening.
•		On	some	boats,	it	may	be	necessary	to	add	a	cable	port	through	the	transom.	

Consult your marine dealer for appropriate hardware.
•		Be	sure	to	leave	enough	slack	in	the	cable	to	raise	and	lower	the	main	engine.	Use	

the cable ties supplied to secure the MinnKota EM cable(s) to the engine housing 
or to other cables on the boat to prevent snagging, and to make sure that the cable 
does not become lodged underneath the main engine bracket when it is raised and 
lowered.

•		Check	for	cable	pinch	by	turning	the	outboard	or	I/O	from	lock	to	lock.
•		Be	sure	to	use	the	adhesive	filled	heatshrink	provided	on	the	motor	connections	to	

prevent corrosion.

WARNING: REMOVE IGNITION KEY 
TO PREVENT ACCIDENTAL START-
ING OF MAIN ENGINE DURING 
INSTALLATION.

  IN
STA

LLA
TIO

N
 O

F M
O

TO
R

 
IN

STA
LLA

TIO
N

 D
U

 M
O

TEU
R

5

Flat washer
Rondelle plate

Bolt
Boulon

  W
IR

IN
g

 D
IA

g
R

A
M

 
SC

h
éM

A
 D

E C
Â

B
LA

g
E

12 5

Flat washer
Rondelle plate

Nut
Écrou

Dans le cas d’un seul moteur EM MinnKota, montez-le sur la plaque anticavitation 
du moteur principal, dans le cas de deux moteurs EM MinnKota, montez-les sur le 
support de montage inférieur lequel se monte sur la plaque anticavition du moteur 
principal. Placez le moteur EM MinnKota aussi près que possible du moteur principal. 
Dans quelques cas, le support de montage peut avoir à être « fléchi » dans un sens ou 
l’autre pour assurer un bon ajustement sur la plaque anticavitation.
•		Fixez	au	moyen	des	serre-joints	ou	tenez	le	moteur	en	place,	marquez	soigneuse-

ment l’emplacement des six trous de 9,54 mm (3/8 po) à percer et percez-les. 
•	 Placez	les	six	boulons	de	9,54	mm	(3/8	po)	avec	les	rondelles	comme	montrés	et	

fixez-les avec les écrous hexagonaux.
•		Acheminez	le	(les)	câble(s)	du	(des)	moteur(s)	MinnKota	à	travers	les	crochets	de	

câble dans le bateau par un orifice pour câble ou tout autre ouverture disponible.
•		Sur	quelques	bateaux,	il	peut	être	nécessaire	d’ajouter	un	orifice	pour	câble	à	travers	

le tableau arrière. Consultez votre concessionnaire marin pour ce qui est du matériel 
approprié.

•		Assurez-vous	de	laisser	assez	de	mou	sur	le	câble	pour	lever	ou	abaisser	le	moteur	
principal. Utilisez les brides d’attache fournies pour fixer le (les) câble(s) de l’unité 
EM MinnKota au boîtier du moteur ou tout autre câble du bateau pour éviter qu’ils ne 
s’emmêlent, aussi bien que pour vous assurer que le câble ne se coincera pas sous 
le support du moteur principal quand il sera relevé ou abaissé.

•		Voyez	si	des	câbles	seront	pincés	en	tournant	le	moteur	hors-bord	ou	intrabord	à	
fond	d’un	côté	à	l’autre.

•		Assurez-vous	d’utiliser	les	manchons	remplis	d’adhésif	thermorétractables	fournis	
sur les connexions de moteur afin d’en éviter la corrosion.

AVERTISSEMENT : ENLEVEZ LA 
CLÉ D’ALLUMAGE POUR ÉVITER 
LE DÉMARRAGE ACCIDENTEL DU 
MOTEUR PRINCIPAL PENDANT 
L’INSTALLATION.

MOTOR(S)
MOTEUR(S)

VIOLET (+)
VIOLET (+)

GRAY (-)
GRIS (-)

BATTERY 2
BATTERIE 2

BATTERY 1
BATTERIE 1

HAND CONTROLLER
COMMANDE MANUELLECONTROL MODULE

(DUAL UNIT SHOWN)
MODULE DE 
COMMANDE
(POUR DEUX UNITÉS ICI 
ILLUSTRÉ)

VILOT (+)
GRAY (-)
RED (+)
ROUGE (+)

BLACK (-)
NOIR (-)

CONNECTING WIRE
FIL DE RACCORDEMENT

MOTOR(S)
MOTEUR(S)

VIOLET (+)
VIOLET (+)

GRAY (-)
GRIS (-)

BATTERY 3
BATTERIE 3

BATTERY 2
BATTERIE 2

HAND CONTROLLER
COMMANDE MANUELLECONTROL MODULE

(DUAL UNIT SHOWN)
MODULE DE COMMANDE
(POUR DEUX UNITÉS ICI 
ILLUSTRÉ)

RED (+)
ROUGE (+)

BLACK (-)
NOIR (-)

CONNECTING WIRE
FIL DE RACCORDEMENT

BATTERY 1
BATTERIE 1

CONNECTING WIRE
FIL DE RACCORDEMENT

36V  Over-Current Protection Devices not shown in illustrations.

(+) AND (-) 
TO SECOND 
MOTOR

(+) ET (-) AU 
DEUXIÈME	
MOTEUR

(+) AND (-) 
TO SECOND 
MOTOR
(+) ET (-) AU 
DEUXIÈME	
MOTEUR




